SPARE PARTS PRICE LIST PAGE 1

Aircooled Motors, Inc, Model 6A8-215-BgF
Syracuse, New York To Eng, 23500 Inel,
Effective

PART NO,

15294
15290
15289
15288
6x16

15287
15296
15286
32x1k4

14924
14609

145310
6x116

15111
- 1huse
1uh5e
#14618
#1llbgg
#14476

March 1, 1947

DESCRIPTION QTY. PER PRICE
ENGINE EACH
I
CAMSHAFT

Camshaft Assembly: 1 26,30
Camshaft - Not Furnished Separately
Shaft-Accessory Drive 14 2,68
Screw-Accessory Drive Shaft Set 1 1,39
Key-Woodruff #5, Accessory Drive Shaft

To Camshaft 1 1,44 per ©

Gear-Tachometer Drive 1 4.35
Wagher-Tachometer Drive Gear Spacer i .60
Spacer-Tachometer Drive Gear 3 1.96
Wire-Lacing 6 .02 per ft,

(When replacing earlier camshaft assemblies with
#15294, proper valve lifter rods must be furnished
& oil pump sheft gear #15025 must replace #1L4hg&l
used on engines to #23108 inclusive.g

Gear-Camshaft gEng. 23001 to 23108 Inecl,) 1 17.50
Gear-Camshaft (Eng, 23109 and up) i 15,30
Key-Woodruff #9, Timing Gear 1 2.22’per (o]
Gear-Magneto Drive 1l 6,48

1

Key-Woodruff #2,Mag, Drive Gear To Shaft .84 per ©
II
CRANKCASE
Crankcase Assembly ' 1 250,00

Crankcase Half (Cyl,2-4-6) ) Not Furnish-
Crankcase Half (Cyl,1-3-5) ) ed Separately
Stud-Propeller Shaft Housing 10
Stud-Cylinder Hold-down bo
Stud-Crankshaft Bearing 6

# Service Oversize Only

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



Aircooled Motors, Inc,
Syracuse, New York

$13525

#13392
13605
29559
13538
12&33
17670
28x38Lg
28x83
7x33

23x6L

23x62
28x817

99 21,
2x234
5x22
3x 8L
2x238

gx118

#18171

14622
14621
14519
1353
2x23
2x2%5

2x197
2x196

SPARE PARTS PRICE LIST

Effective

PAGE 2

Model 6A8-215-B&F
To Eng, 23500 Inel.

March 1, 1947

Stud-Propeller Shaft Houslng

Stud-Crankshaft Bearing

Bolt-Crankcase, Lower

Dowel-Crankshaft Bearing Stud

Dowel-Crankcase, Upper

Connector-0il, Propeller Shaft Housing
And 011l Pump p

Washer-Crankcase Bearing Stud

Dowel-5/16x7/8, Propeller Shaft Hsg,

Dowel-l 4x3/4, 0il Pump .

Plug-Irdn Slotted 3/4, Headless Pipe
Plug, Crankcase

Nut-Elastic Stop 7/16-20, Crankshaft
Bearing Stud

Nut-Elastic Stop 5/16-24, C'case Upper 11

Dowel-Bronze 5/32x5/16, Thrust Washer

N W NN DN =

To Crankcase g
Thread-Silk #40, Between Crankcases 30" 1
Screw-Hex Head 5/16-24x1 9/16, Top Rail 10
Washer-Plain 5/16, Lower & Upper Bolts 29
Nut-Castle 5/16, Lower Bolt 4
Screw-Hex Head 5/16-24x2 1/4, Top Rail

And Generator Link Bracket

(Engine 23008 and up) 1l
Pin-Cotter 1/16x5/8, Lower Bolt 4
Stud-Timing Gear Case g

Bracket-Engine Mounting, Fan End, Even 1
Bracket-Engine Mounting, Fan End, 0dd 1
Bracket-Engine Mounting, On Propeller Hsg, 1
Dowel-Engine Mounting Bracket 2
Serew-Hex Hd, 5/16-24x1 9/16,Top Rail ) To g
Screw-Hex Hd, 5/16-24x1 11/16 Top Rail) Eng.
And Generator Link Bracket 23007
Inel,
Screw-Hex Head 3/8-16x1 5/8, Engine
Mounting Bracket 2
Serew-Hex Head 7/16-14x1 5/8, Engine
Mounting Bracket 4

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

13,80 per
20,65 per

14,00 per
10,00 per

6,00 per
.66 per
5.50 per

35.30 per
+12 per

21,30 per
2”'0 00 per

QI = @M SCY

Qaa



Aircooled Motors, Inc,
Syracuse, New York

2x1.88

15175
15176

15163
15245

15112
15216
15719
27x120

14798
14686
15194
15054
15126
##14797
14487
8x118
6x11
3x8L

SPARE PARTS PRICE LIST

PAGE 3
Model 6A8-215-B&F
To Eng,.23500 Inecl,

Effective
March 1, 1947

Screw-Hex Head 3/8-16x1 1/8, Engine
Mounting Nose Bracket

Washer-Lock, Engine Mounting Bracket To
Crankcase

Washer-Lock, Engine Mounting Bracket Te
Crankcase

Ring-Main Bearing Stud Oil Seal

Ring-Cross-over Header 01l Seal

IIF
CRANKSHAFT

Crankshaft Assembly
Crankshaft - Not Furnished Separately
Plug-Crankshaft
Plug-Expansion - Not Furnished Separately

Shaft-Propeller

Gear-Crankshaft

Slinger-Propeller Shaft 0il

Washer-Crankshaft Thrust

Sleeve-Propeller Shaft 01l Seal

Bushing-Crankshaft

Bolt-Propeller Shaft

Pin-Cotter 1/16x5/8, Propeller Shaft Bolt

Key-Woodruff 1/4x7/8, Crankshaft Gear

Nut-Castle 5/16-24, Propeller Shaft To
Crankshaft

## Avsilable In Undersize

HoadE £ M

=

0 N FHEHE

- ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

21,30 per ©
.03

.03
.30
.St

125,00
12

85.00
11,28
7.71
1,28
8.28
1,06

o 12\iperiC
3¢72 per C

5.50 per C



SPARE PARTS PRICE LIST

Alrcooled Motors, Inc.

Syracuse,

New York

PAGE 4
Model 6A&-215-B&F
To Eng, 23500 Inel,

75.00
7.1']'1

1.20
1.20

e
.90

13.75
2.1¢e

1,18

Effective
March 1, 1947
IV
CYLINDER
12199 Cylinder Assembly (Eng.23001 to 23057 Incl,) 6
14889 Cylinder - Not Furnished Separately
15160 Liner-Cylinder 6
$#13622 Guide-Exhaust Valve 6
$#13621 Guide-Inlet Valve 6
15219 Insert-Exhaugt Valve Seat 6
15218 Insert-Inlet Valve Seat 6
17475 Insert-Spark Pluﬁ Helicoil 12
14187 Valve-Exhaust (,4350 Stem Dia, Between
Valve Head & Locking Groove) 5
14622 Valve-Inlet 6
13547 Spring-Inner Valve 12
13548 Spring-Outer Valve 12
13563 Washer-Valve Spring, Upper 12
13540 Washer-Valve Spring, Bottom, Cupped 12
13542 Wagher-Valve Spring, Bottom, 1/32 Shim As Req,
135%1 Washer-Valve Spring, Bottom, 1/64 Shim As Req.
14667 Key-Valve Spring Washer ol
#13410 Stud-Inlet Manifold 12
1hghg Tube-Exhaust Port (Includes Flange #14716) 6
14740 Nut-Exhaust Stud 12
#10191 Stud-Exhaust Tube 12
2x187 Screw-Rocker Support Cap ) Use With P2
13608 Washer-Valve Rocker Support ) Machined
Lock, Outer g Rocker 12
Supports
2x1103  Screw-Rocker Support Cap ) Use With Pl
14872 Washer-Valve Rocker Support ) Stamped
Lock, Outer ) Rocker 12
) Supports
13607 Washer-Valve Rocker Support ) Use With 12
Lock, Center ) Both Types
) of Rocker
) Supports

# Service Oversize Only

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

per C

per C



SPARE PARTS PRICE LIST

Alrcooled Motors, Inc,
Syracuse, New York

15209

14889
15160
15219
15218
#12208
1L653
14652
17475
13563
13540
13548
13547
13542
13541
1ﬁ667
#13410
#10121
14848
14740

2x187
13608

2x1.103
1h4g72

13607

Cylinder Assembly (Engine 23058
can be used to replace #15199

Effective

PAGE 5
Model 6AZ-215-B&F
To Eng,23500 Incl,

March 1, 1947

and up - also
(sodium valve)

if desired) 6
Cylinder - Not Furnished Separately
Liner-Cylinder 6
Insert-Exhaust Valve Seat 6
Insert-Inlet Valve Seat 6
Guide-Inlet And Exhaust Valve 12
Valve-Exhaust (,4038% Stem Dia, Between
Valve Hd, & Locking Groove) 6
Valve-Inle?t 6
Insert-Spark Plug Helicoill 12
Washer-Valve Spring, Upper 12
Washer-Valve Spring,Bottom,Cupped 12
Spring-Valve, Outer 12
Spring-Valve, Inner 12
Washe r-Valve Spring,Bot tom,Shim 1/%2 As Reaq,
Washer-Valve Spring,Bottom,Shim 1/64 As Req,
Key-Valve Spring Washer 24
Stud-Inlet Manifold 12
Stud-Exhaust Tube 12
Tube-Exhaust Port (Includes Flange #1U4716) 6
Nut-Exhaust Stud 12
Serew-Rocker Support Cap ) Use With 2k
Washer-Valve Rocker Support ) Machined
Lock, Outer ) Rocker 12
) Supports
Screw-Rocker Support Cap g Use With ok
Washer-Valve Rocker Support Stamped
Lock, Outer g,Rocker e
Suppor ts
Washer-Valve Rocker Support ) Use With 12
Lock, Center ) Both Types
) Of Rocker
) Supports

# 8Service Oversize Only

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

65,00

741
5033

per C

per G



Aircooled Motors, Inc,
Syracuse, New York

18048

=
17670

23x64
#17667

1424g
15157

15166

12165
14130
14129

14625
14624
14130
11129
14650
146k9

14130
14129

SPARE PARTS PRICE LIST

PAGE 6

Model 6A&-215-B&F

To Eng.23500 Inel,
Effective

March 1, 1947

Ring-Cylinder Seal (Use With Shouldered
Liner)
Ring-Cylinder Seal (Use With Straight Liner)
Washer-Cylinder Hold-down And Maln Bearing
Studs
Nut-Elastic Stop 7/16-20, Cylinder Hold-
down & Main Bearing Studs
Stud-Valve Rocker Support (May be reﬁlaced
with Cap Screw 2x1103 & Washers 14872 &
13607 or Cap Screw 2x187 & Washers
13608 & 13607)
Screw-Cylinder Liner Lock ) For Replacement
Pin-Cylinder Liner Lock ; As Needed On
Cylinders With
) 8traight Liners

\'f
VALVE MECHANISM

Rod Assembly-Valve Lifter (Used With 15204
Cemshaft & Forged Valve Rockers) )Eng,
Rod-Valve Lifter )Not )23109
Button-Valve Lifter Rod)Furnished )to
Cup-Valve Lifter Rod  )Separately)23275

Incl,

Rod Assembly-Valve Lifter (Used With 14818
Camshaft & Forged Valve Rockers) )To .
Rod-Valve Lifter )Not Eng,
Button-Valve Lifter Rod;Furnished 23108
Cup-Valve Lifter Rod Separately)Incl,

Rod Assembly-Velve Lifter (Used With 15294
Camshaft & Stamped Valve Rockers) )Eng,
Rod-Valve Lifter )Not 23275
Button-Valve Lifter Rod)Furnished )and
Cup-Valve Lifter Rod  )Separately)up

# BService Oversize Only

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

6
6

Lg

Lg
24

2k
12

12

12

e

.30
.30

.03
14,00 per ©

2'00

2,10

1.75



Alrcooled Motors, Inc,

SPARE PARTS PRICE LIST

PAGE 7

Model 6A&-215-BSF

Syracuse, New York .- To Eng,23500 Incl,

1514
129&8
14721

1
E

13799

iki21
17404
12036
14122

14121
17404

14203
14672
13607
13608
3%

3x21

14803

17404

14668
1740k

Effective

March 1, 1947

Lifter-Valve
Tube Assembly-Valve Lif ter Rod
Tube-Valve Lifter Rod - Not Furnisghed
Separately
Circlet-Valve Lifter Rod Guide
Packing-Valve Lifter Rod Tube

Rocker Assembly-Exhaust Valve fnnglne 23001
to 23275 Incl,) Forging.
Rocker-Exhsust Valve Not%
Bushing-Valve Rocker Furnished
Plug-Valve Rocker Oil Hole ) Separately

Rocker Assembly-Inlet Valve fEnginQS'EBOO
to 23275 Incl,) Forging) :
Rocker~-Inlet Valve ) Not Furnished
Bushing-Valve Rocker ) Separately

Support-Valve Rocker, Outer
Support-Valve Rocker, Center

Washer-Valve Rocker Support Lock, Engines
Center 23001

Washer-Valve Rocker Support Lock, . Yo
Outer 123275

Nut-Valve Rocker Support éInol,

Screw-Valve Rocker Adjusting

Nut-Hex Jam Adjusting Secrew 5/16-24

Rocker Assembly-Inlet Valve (Engine 2327§

and up) (Stamping)
Bushing-Valve Rocker - Not Furnished
Separately
Rocker Assembly-Exhaust Valve (Englne
23276 and up) (Stamping)
Bushing-Valve Rocker - Not Furnished
Separately

12
12

12
a4

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

2,74
1,33

"%

5ellt

510

« 80
o178

«03
3470

2,00

1,50

1,50

per C
per C



SPARE PARTS PRICE LIST PAGE &

Aircooled Motors, Inc. ) Model 6A&-215-B&F
Syracuse, New York To Eng,23500 Incl,
Effective

March 1, 1947

14821 Support-Valve Rocker, Center 6 .86
#13607 Washer-Valve Rocker Support Lock,
Center Engine 6 .03
14673 Support-Valve Rocker, Outer ;23276 12 .88
#1472 Washer-Valve Rocker Support Lock, jand
Outer Jup 12 ,06
#2x1103 Screw-Hex Hd, 5/16-18x2 1/8, )
Rock er Support ; P28 15,60 per G
17654 Screw-Valve Rocker Adjusting 12 50
3%210 Nut-Hex Jem 3/8-24, Adjusting Screw) 12 1,70 per C
14938 Pin Assembly-Valve Rocker 12 1,07
12047 Pin-Valve Rocker Not
27x110 Plug-Expansion 7/16, Furnished
Valve Rocker Pin Separately
14787 Cover-Valve 6 .90
14724 Gasket-Valve Cover 6 i
12x28 Screw-Fillister Hd. 1/4-2sx3/s,Va15e Cover 36 1,14 per ©
19x14 Washer-Shakeproof Lock 1/4, Valve “over 36 .54 per C
VI
FAN AND STARTER GEAR ASSEMBLY
14942 Fan And Starter Gear Assembly 1 85,00
15190 Fan - Not Furnished Separately
14505 Bushing-Fan Bolt, Conical 16 L 27
14505 Spacer-Fan Bolt 8 .09
132805 Washer-Fan Bolt, 1/8 Thick As Req, .03
13803 Washer-Fan Bolt, ,025 Thick Balancing As Req, .03
13802 Bolt-Fan, 2 1/8 For Balancing As Req, .23
13801 Bolt-Fan, 2 For Balancing As Req, 22
13800 Bolt-Fan, 1 7/8 As Req, .20
13432 Washer-Fan Bolt 16 .03
23x62 Nut-Elastic Stop 5/16-24, Fan Bolt 8 10,00 per C
5x22 Washer-Plain 5/16-Fan Bolt g .66 per C
14815 Starter Gear Assembly 1 40,65
1460 Gear-Starter Ring ) Not
1441 Wheel-Starter Gear ) Furnished
28x 846 Dowel -3/46x7 /32 ) Separately

% Also Shown In Cylinder Assembly #15209
ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



Aircooled Motors, Inc,
Syracuse, New York

14

14990
14933
12x35

6&%1
1.
14628
14601
5x16
17778
14g1
32x1

14231
#14075

14526
#11139

17550

10655

14627
14527
1h62g
1hgaL
14647

SPARE PARTS PRICE LIST

PAGE 9

March 1, 1947

Sheave Assembly-Generator Drive

1

Sheave-Generator Drive ) Not Furnished
Hub-Generator Drive Sheave ) Separately

Screw-Flat Head #6-32x5/16, Sheave To Hub
(To Engine 23050 Incl,)

Key-Woodruff 1/4x7/8, Hub To Crankshaft

Slinger-Crankshaft Oil

Washer-Starter Gear Hub Lock

Bolt-Starter Gear Hub To Crankshaft

Washer-Starter Gear Lock

Bolt-Starter Gear To Hub

Hub-Starter Gear

Wire-Steel Lacing, (For Starter Gear To

Hub Bolt)

157
MANIFOLD

Manifold-=Inlet%
Stud-Inlet Manifold

Zone=Distributing
Stud-Carburetor

Pipe-Manifold Equalizer, Even Side
Adapter-Manifold Equalizer Pipe - Not
Furnished Separately

Pipe Assembly-Manifold Equalizer, 04d Side
Adapter-Manifold Equalizer Pipe - Not
Furnished Separately

Packing-Inlet Manifold
Pipe-Distributing Zone
Flange-Inlet Manifold
Clamp-Equalizer Pipe Hose
Hose=Equalizer Pipe

# Service Oversize Only

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

H oo - N =

W
2

H EH EN

H N oV O

6,12

JU3
Dol e
.12
.07
i
.50
.20
30,52

Model 6A%-215-B&F
To Eng,23500 Inecl,
Effective

per C
per C

per C



Aircooled Motors, Inc,
Syracuse, New York

1&718
23x61

19x14

5x21
2x222

2x149
23x62

19x17
- Bx22
2x171

SPARE PARTS PRICE LIST " PAGE 10
g Model 6A&-215-B&F
To Eng,23500 Inel,
Effective
March 1, 1947

Gasket-Inlet Manifold Pipe 6 - 08
Nut-Elastic Stop 1/4-28, Equalizer Pipes

To Manifold ) 16 6.60 per
Washer-Shakeproof Lock 1/4, Equalizer |

Pipes To Zone & 4 »'5&'?31,
Washer-Plain 1/4, Pipes To Manifold , 16 .72 per
Screw-Hex Head 1/4-28x1 9/32, Equalizer

Pipes to Manifold y 12 11,88 per
Screw-Hex Head 1/4-20x5/8, Pipes To Zone g 2,50 per
Nut-Elastic Stop 5/16-24, Manifold To Cyl, 12 10,00 per
Washer-Shakeproof Lock 5/16, Zone To Hsg, & +50 per
Washer-Plain 5/16, Manifold To Cylinder 12 .06 per
Screw-Hex Head 5/16-18x1 1/8, Zone To Hsg, b 3,23 per

VIII

OIL LEVEL GAUGE AND OIL COOLER

Gauge Assembly-0il Level)Eng, 23001 1 3,00
Stem-011 Level Gauge )to 23007 )Not Furnished
Collar-0il Level Gauge)lnel, Separately

Gauge Assembly-0i1l1l Level (Eng, 23008 and up) ‘iR 3,61
Clip-0il Level Gauge Spring - Not Furnished

Separately

Washer-0il Level Gauge Felt 0! «03
Tube-011 Level (Engine 23008 and up) i T
Washer-Temperature Hole Pluggnn « 23437 28 .15
Plug-Crankcase Temp, Hole and up 1 +56
Cooler Assembly-0il 1 34,98

Cooler-0il ) Not

Plug-0il Temperature Hole g Furnished

Washer-0il Temp, Hole Plug Separately

Wire-Lacing : . an
Ball-Cooler Relief Valve I W17
Washer-Relief Valve Nut 1 +09
Adepter-Thermometer Gauge 1 1,23
Spring-Cooler Relief Valve 1 +10

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

aoaaaa aa a



SPARE PARTS PRICE LIST PAGE 11

Aircooled Motors, Tng, Model 6A&-215-B&F
Syracuse, New York ; To Eng,. 235500 Inel:;
Effective
March 1, 1947
14039 Seal-0il Cocler (Not In Gasket Assembly) 2 .28
12707 Gasgket-011 Temperature Hole Plug 1 .02
10508 Cap-0il Filler 1 .56
14688 Gasket-01il FiTlﬂn Cap 1 .08
2x167 Screw-Hex Hd, 5/16-1&x3/4 0il Gaole” To C'Case 6 3,00 per C
1529? Spring-0il FlLlel Cap 1
15298 Hook-0il Filler Cap 1
IX
, 0IL PUMP
14539 Pump Assembly-0i 1 (To Engine 23375 Inel,.)
Sex’ice With 01l Pump Assembly 15100 iy 21,76
14472 Body-0il Pump 1 11,60
14711 Cover Asseunbly-0il Pump-Service Kit #15276
14850 Cover-0il Pump - ) Not
14710 Pipe-0il Inle%t ) Furnished
17679 Stop-0il Inlet Float ) Separately
17736  Gear-0il Pump Drive X 3,88
17590 Gear-0il Pump Driven I 0 ¢
17734  Shaft-0il Pump Drive i), 3
17735 Shaft~-0il Pump Stationary 1 U1
15025  Gear-0il Pump Shaft o QR iy
6x114  Key-Woodruff #212,011 Pump Gears To Shaft 2 5,10 per C
2x315  Screw-Dr,Hex Huo,l/w 20x3/4, Cover To Pump Body Y4 26,55 per C
5x21 Wagher-Plain 1/4 Cover To Pump Body L .72 per C
#10997 Spring-0il Pump Relief Valve 1 » 10
#1U732 Plunger-Relief Valve Spring LT,
#177%1 Nut-0il Pump Relief Valve Spring 1 .56
#17925 Washer-Relief Valve Nut 1 .09
#14773 Housing-Relief Valve 106.17,70
#2x1652 Screw-Hex Hd,5/16-18x1 5/8 Relief Valve Hsg. To
Crankcase L 6,78 per C
#2x33% Screw-Dr, Hex Hd. 5/16-18x1 1/8,011 Pump To C'!'Case 3
#5x22 Washer-Plain #16,Pump & In,Pipe Brkt, To Clcase 5 Jeaper G
#32x14 Wire-,041 Steel Lacing,0il Pump & In, Pipe Brkt,
To C'Case & Clamp To Brkt, 25" .02 per f£%t,
#12x216 Screw-Dr,Fil,Hd, 5/16- 11}5/8 In, Pipe Brkt, To
Crankcase 2 14,00 per C
#5x25 Washer-Plain #10 ) 0il Inlet el 3. 200pEr C
#12x47 Screw-Dr, Fil Hd, 10-32x1/2 ) Pipe Clamp 1 g,830 per C
#3x32 Nut-Hex #10-3%2 ) To Bracket L

When replacing Oil Pump Assem,#14539 With Oil Pump Assem,#15100,I% is

Necessary to Install A New Relief Valve & All Component Oil Pump Parts

Except Those Common Tc Both Assemblies,
* To Engine 23375 Inecl,
ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



Alrcooled Motors, Inec,
Syracuse, New York

15100
15152
15098
15097
28x832
15091
15092
1509
1509
15122

SPARE PARTS PRICE LIST

PAGE 12

Model 6A8-215-B&F
To Eng.23500 Incl,
Effective

March 1, 1947

Pump Assembly-Oil (Eng. 23376 and up)
Body-0il Pump
Cover Assembly-011 Pump

Cover-0Oil Pump - Not Furnished Beparatel

Dowel-1/8x3/8, Cover To Body
Shaft-011 Pump Drive
Shaft-0i1l1 Pump Stationary
Gear-0il Pump Drive, 7 Teeth.
Gear-011 Pump Driven, 7 Teeth
Plate-0i1l1l Pump Shaft
Lockwasher-0il Pump Cover ,
Screw-1/4-20x3/4 Hex Hd,, Cover To Pump
Screw-1/4-20x1/2 Hex H4,, Bhaft Plate To

Pump
Key-#212 Woodruff, Gears To Shaft

Pipe Assembly-Oil Pump Inlet (Eng, 23376
and up)
Flange-0il Pump Pipe ) Not ‘
Stop-011l Inlet Float ) Furnished
Pipe-0il Inlet Float ) Separately

Gasket-0il Pump Pipe )
Housing-Relief Valve,By-Pass Plate

Plunger-0il Pump Rellef Valve Engine
Spring-0il Pump Relief Valve . 23376
Nut-0il Pump Relief Valve Spring and
Lockwasher-Relief Valve Nut - ) up

Lockwasher-011l Inlet Pipe To Cover
Lockwasher-0il Pump To Crankcase
Lockwasher-Bracket To Crankcase
Screw=011 Inlet Plpe Clamp :
8crew-1/4-20x3/4 Hex H4;, Inlet
Pipe To Cover ‘
Screw-5/16-18x1 3/4 Hex Hd,, Re-
lief Valve Hsgs to Crankcase
Screw-5/16-18x5/8 Hex Hd,, Bracket
To Crankcase
Screw-5/16-18x1 1/8 Hex H4,, Pump
To Crankcase

APOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

=

LU (T ~ S \V I VAN VE ol ol ol o

PN FROHNDEF DY PP

18.00
T.45
T¢55

30,00 per C
1,32
s 70
5610
1,10

3,40 per ©

1,90 per C
510 per C

3010 per C
3.23 per C



SPARE PARTS PRICE LIST PAGE 13

Aircooled Motors, Inc, Model 6A%-215-B&F
Syracuse, New York ; To Eng,23500 Incle
Effective

3x86
5x25
gx114

March 1, 1947

Nut-#10-32 Castle, Bracket Clamp Screw)Eng, 1 6,00 per

Washer-#10 Plain, Bracket Clamp Screw )23376 1 3420 per
Pin-1/16x1/2 Cot%er, Clamp Screw )& Sap 7 1,00 per

PARTS COMMON TO 14539 AND 15100 OIL PUMP GROUPS

15282 Screen-0il Inlet 1 1,56
14712 Bracket-0il Inlet Pipe 1 066
14946 (01lip-0il Inlet Float 1 127
14734 Gasket-Relief Valve Housing il »06
1523% Clamp-0il Inlet Pipe 1 b7
15025 Gear-0il Pump Shaft, 16 Teeth 1 ML
8x116 Pin-1/8x1 Cotter, 0il Float 1 +42 per
19x17 Lockwasher-5/16 Shakeproof, Relief Valve

Housing To Crankcase L .«50 per

X
OIL PAN
14468 Pan-0il 1 13450
17647 Bushing-0il Pan Drain Plug - Not Furnished
Separately

15197 Gasket-0il Pan ;. ol
10239 Plug-0il Drain 1 e
32x14 Wire-,041 Steel Lacing, 0il Drain Plug 50 »02 per
23x62 Nut-Elastic Stop 5/16-24, 0il Pan )

To Timing Case v ) 5 10,00 per
19x17 Washer-8hakeproof Lock 5/16, 0il ) Engines

Pan To Timing Case ; 23001 2 +50 per
5x22  Washer-Plain 5/16; 0il Pan To te- \\

Timing Case - ) 23027 5 .66 per
2x223 Screw-Hex H4, 5/16-24x1, 01l Inecl,

Pan To Timing Case 5 5¢ 70 per
2x167 Screw-Hex Hd, 5/16-18x3/4, 011

Pan To Timing Case - ) 2 3600 per
15070 Plate-Oil Pan Flange it 2,40

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

Qaa

£t,

QA QAT T



" Alrcooled Motors, Inc,
Syracuse, New York

23x62
2x223
5x22
2x167
19x17
5x16

14450
OLUkTL

14452
14463
14475

1492
14272
14730

12201

13625

14305
- ExLL2

14670
19x17

SPARE PARTS PRICE LIST

PAGE

March 1, 1947

Nut-Elastic Stop 5/16-2U Engine 23028
Screw-Hex Hd, 5/16-24x1 and up
Washer-Plain 5/16

1 f
Screw-Hex Hd, 5/16-18x3/4 01l Pan To
Washer-Shakeproof Lock 5/16 ) Timing Case
Washer-Plain 5/16, To & Orankcase
Timing Gear Case

XI
'PISTONS & RINGS

Piston (731)

Pin-Piston

Plug-Piston Pin
Ring-Piston, Second Groove
Ring-Piston, Third Groove
Ring-Piston, Top Groove

XII
CONNECTING ROD

Rod Assembly-Connecting .
Rod-Connecting - Not Furnished Separately
Bolt-Connecting Rod '
Nut-Connecting Rod \
Bushing-Connecting Rod, Upper

Bushing—donnectin Rod, Lower
Pin-Cotter 3/32x3/4, Connecting Rod Bolts
XIII
TIMING GEAR CASE

Case-Timing Gear
Washer-Shakeproof Lock, 5/16 To Crankcase

@ Avallable In Oversize
¢# Avallable In Undersize -

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

12
12

OO\ OO\

10,00
2,68

3,00
+50

<50

14,70
1.50
038

91
« 30

«50

6 per

1

Model 6A8-215-B&F
To Eng.23500 Incl,
Effective

per
per

per
per

Q aacaacaa

per

per C

per C



SPARE PARTS PRICE LIST PAGE 15

Aircooled Motors, Inc, Model 6A%-215-BgF
Syracuse, New York To Eng,23500 Incl,
Effective

March 1, 1947

14708 Beal-Timing Gear Case, Crankshaft Oil 1 1,76
15196 Gasket-Timing Gear Case 1 ‘ug
ox184 Screw-Hex Hd, 5/16-18x2, Crankcase To
Timing Case 2 7.15 per
2x183 Screw-Hex Hd, 5/16-18x7/8 3 To Engine 9 4,66 per
2x171 Screw-Hex Hd, 5/16-18x1 1/8 ) 23007 Inel, 3 3,23 per
14927 Spacer-Timing Gear Case , 1 1,20
(To Be Installed With 14670 Timing Gear Case
On Engines 23001 to 23007 Inecl,)
o2x184% Screw-Hex Hd, 5/16-18x2 Engines 2 7.15 per
2x183 Screw-Hex Hd, 5/16-18x7/8, 23008 to :
Timing Gear Case To Crankcase)23027 Incl, 12 L 66 per
@2x169 Screw-Hex Hd. 5/16-18x5/8 ; Engine 23028 T 3,10 per
2x13  Screw-Hex Hd, 5/16-18x1 and up 2 3,66 per
5x22 Washer-Plain 5/16, To Crankcase & .66 per
23x62 Nut-Elastic Stop 5/16-2L4, To Crankcase 8 10,00 per
15150 Plate-Timing Gear Case Flange 5 78
XIV
PROPELLER SHAFT HOUSING
14940 Housing Assembly-Propeller Shaft i) 72,00
1?129 Housing Sub-Agsembly-Propeller Shaft)Not
14822 Housing-Propeller gFurnished
14607 Bushing-Accessory Drive Shaft Separately
15128 Dowel-Nose Plate, Threaded L e 36
5573 Tube-Breather (Rigid) 1 1,00
#11139 Stud-Magneto L
7x15 Plug-1/4 Iron Dr, Shank Pipe (0il Drain) 2 28,56 per
7x32 Plug-1/4 Iron S1td, Headless Pipe 1 10,50 per
7x33 Plug-3/8 Iron S1td, Headless Pipe
%ﬁro eller 0il Return) 2 20,65 per
7x35 Plug-3%/& Iron Sltd, Headless Pipe
%Crankcase Face) | 1 27.00 per
7xU2 Plug-1/4 Alum, Hex Socket Pipe gNose Bear% 1l 26,00 per
k45 Plug-3/8 Alum, Hex Socket Pipe (Nose Face )1 43,00 per
8x17 Pin-Cotter 3/32x1/2, Breather Tube To
Propeller Housing 1 24 per

@ IMPORTANT that only #2x169 Screw be used in Third Mounting Hole
From the Top on Left Side of Crankcase

# Service Oversize Only
ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

Qaaa

Qaaaaa

Q aaa a aa



Aircooled Motors, Inc,
Syracuse, New York

15135
15132

$#15131

1512
1120
28x848
1512
1512
15153
15163
28x742
3x9L
25xld
23x62

12xh2
5x25

5x23

6x22

hx115
14839
14830
14700
15027
2hx12
23x65

#14706
14707

SFARE PARTS PRICE LIST

PAGE 16

Model 6A8-215-B&F
To Eng, 23500 Inecl,
Effective

March 1, 1947

Plate Assembly-Propeller Shaft Nose 1
Plate-Propeller Shaft Nose - Not Furnished
Separately
Stud-Propeller Control Cylinder

Bearing-Propeller Shaft

Spacer-Nose Plate Stud

Dowel-Mounting Bracket 5/16x7/8

Spring-Nose Plate Dowel

Screw-Nose Plate Dowel Spring

Packing-Nose Plate Ring JNot In Gasket

Packing- Nose Plate Dowel Ring)Assembly

Seal-Nose Plate 01l

Nut-3/&-24 On Control Cylinder Studs

Palnut-3/8-24, On Control Cylinder Studs

Nut-Elastic Stop 5/16-24 Propeller Shaft
Housing To Crankcase

Screw-Fill, Hd, #10-32x5/8, Baffle To
Propeller Shaft Houslng

Washer-Plain #10, Baffle To Propeller
Shaft Housing

Washer-Plain 3/&,Nose Plate To Prop, Shaft
Housing

Washer-Plain 5/16, Prop, Shaft Hsg. to
Crankcase 1l

Washer-#10 Spring Lock Nose Plate Dowel Screw-

Bushing-Propeller Housing Cross Shaft

Baffle-Propeller Shaft Housing

Gasket-Propeller Shaft Housing

Gasket=-Propeller Shaft Housing Connector

Screw-Parker-Kalon,Name Plate, Prop, Shaft
Housing

Nut-Elastic Stop #10-32, Baffle To Propeller
Shaft Houslng

Stud-Nose Plate )Service With 14845 Nose

Gasket-Nose Plate )Plate Only On Engines

' )To 23280 Incl,

ot
=

HFOoO\FE F HFHEHEPEFEFFE O F &

# Service Oversize Only

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

MVOFFH&EFOON

21,00

5.00 per
290 per

10,00 per
7.80 per
3,20 per
1,30 per

.66 per
42 per

aa O a a a QA



SPARE PARTS PRICE LIST - PAGE 17

Alrcooled Motors, Inc, Model 6A&-215-B&F
Syracuse, MNew York : To Eng,23500 Incl,
Effective

March 1, 1947°
XV

CARBURETOR & FUEL PUMP

o

14738 Carburetor-Marvel #10-3007 1
14702 Gasket-Carburetor 1 < 078
5x22  Washer-Plain 5/16, Carburetor To Zone L . 466 per ©
23x62 Nut-Elastic Stop 5/16, Carburetor To Zone 4 10400 per C
14877 Fuel Pump-(AC) 0dd 8ide _ 1 21,83
14476 Fuel Pump-(AC) Even Side 1 21,83
2x198 Screw-Hex Hdy, 3/8-16x3/16 )Fuel Pump To L 10,90 per C
19x113 Washer-Shakeproof Lock 3/&)Prop, Shaft Hsge L 1,30 per C
14701 Gasket-Fuel Pump ~ 2 Ol
13976 Bushing-3/8x1/4 Reducer, Fuel Pump AN-912-2D 2 .60
12686 Elbow-Fuel Pump Inlet , 2 1,14
32x14 Wire-,O4l Steel Lacing)Service only 1484l & 6* »02 per ft,
14%79 Screw-Fuel Pump Drain )14523 Fuel Pumps . 5 490
JEng, 23001 to 23050 Incl,
XVI
STARTER

14540 Motor-Starting (Delco) ) 1 50,00
14547 Housing-Starter Drive ) 1 59466
14601 Bolt-Starter To Bracket ; Engines 4 #17
14689 Bracket-Starter Support 23001 1 $90
14867 Bracket-Starter Mounting g toinl! 1 37485
14900 Pointer-Timing Mark 23007 1 2,88
2x329 S8crew-Dr, Hex Hd, 3/8-16x1l, ) Incls : '

Starter To Crankcase ) L 31,45 per ©
19x113 Washer-Shakeproof Lock 3/8&, g

Starter To Crankcase 4 1,30 per C
14861 Motor-Starting (Delco), Engines 23008 to 23077 °

; Incl, (Service With 15159 Starter) 1

14869 Housing=8tarter Drive "~ )For Service On 1° 42,68
14857 Drive-Starter )Starting Motor 1 8,00
14859 Bushing-Starter Drive Housing)l4861 Only On 15 B2
14860 Shaft= Starter Drive JEng, 23008 to 1l 15,10

)23077 Inclg

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



SPARE PARTS PRICE LIST

Alrcooled Motors, Inc,
Syracuse, New York

1702k

1Lhgg2
19x14
2x166

-
U1
=
()\\\o

14901
2x1105
19x113
15185

15186
15202

14gho
14868
1hggh
14931
14939

14823
15171

23x62
bx22

5x19

2x167
2x223
2x143

2x219

Switch Assembly-Solenoid

Solenoid To
Starter - En
23001 to 2307
Incl,

Connector-Starter Terminal
Washer-ghakeproof Lock 1/4
Screw-Hex Hd, 1/4-20x1/2

SN T P

Motor-Starting E, A, L, MCJ-4002 ) Engine

Switch-Solenoid, Startinﬁ E, A.L,) 23008
SST-4001A (Used With 15916 & and
15159 Starting Motor Only) up

Pointer-Timing Mark
Screw-Hex Hd, 3/8-16x1 3/% ) Starter To

Washer-Shakeproof Lock 3/8 ) Crankcase
Spacer-Starting Motor Insulating ) Must Be
( Short) ) Install
Spacer-Starting Motor Insulating ) When 15
(Long) ; replace
Elbow-Starting Motor Blast : 14916
XVII
GENERATOR

Generator-E, A,L, GGS-4201A - E0-%686

Regulator-Voltage, E.A.L, VRX 440lA - E0-8722 1

Link-Generator Adjusting
Bracket-Generator Hing
Bracket-Generator Link Mounting
(For Fastenings See Crankcase Group Pg.
Belt-Generator 36" -
Lockwasher-Generator To Link & Hinge
Bracket Tc Crankcase
Nut-Elastic Stop 5/16-24, Gen, To Hinge
Bracket & Adj, Link To Link Bracket
Washer-Plain 5/16,Ad), Link To Link Brkt,
Hinge Bracket To Crankcase 2
Washer-Plain SAE 5/16 ) Generator To

Screw-Hex Hd, 5/16-18x3/4 ) Adjusting Link

Screw-Hex Hd, 5/16-24x1,Adj, Link To Link
Bracket _

Screw-Hex Hd, 5/16-18x7/&,Hinge Bracket To
Crankcase

Screw-Hex Hd, 5/16-24x1 1/4,Gen, To Hinge
Brkt,

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

g

Effective

PAGE 18
Model 6A&-215-B&F
To Eng,23%500 Inecl,

March 1, 1947

1
1
2
s

=

=

ed 1

159

g il
ik

]

2)

1,

N O OHFREW W W H e

2

3.50

b7k

o S
1.90

60,00
4 38

U8
12,00
1,30

17

s21
1.33

30,00
10,00
o 2E

3
k.95

10,00
.66
3.00
5.70
4,66
12,30

per
per

per
per

per
per
per
per
per
per

per

Q O aQ aaa Q@



Aircooled Motors, Inc,
Syracuse, New York

SPARE PARTS PRICE LIST PAGE

March 1, 1947

XVIII
MAGNETO

14660 Magneto-Eisemann LA6, 0dd Side ) Cushion 1" %%70.,600
11047 Magneto-Eisemann LA6, Even Side ) Drive 1 A6 00
14826 Absorber-Magneto Drive Shock o &
14511 Gear-Magneto Driven Shaft 3 6. 2L
14512 Goupling-Magneto Drive 2 2,32
14847-I Spacer-Magneto Coupling, Width 1150 2 <69
14g47-II Spacer-Magneto Coupling, Width ,1250 2 .69
14g47-III Spacer-Magneto Coupling, Width ,1350 2 .69
14847-IV Spacer-Magneto Coupling, Width 9l’iEO 2 .69
14847-V  Spacer-Magneto Coupling, Width ,1550 2 .69
14gh7-vI Spacer-Magneto Coupling, Width ,1650 2 .69
14847-VII Spacer-Magneto Coupling, Width ,1750 Sbrch 1,4, 160
14641 Screw-Propeller Housing Cross Shaft Set 3 .08
14606 Washer-Propeller Housing Cross Shafft Thrust 1 149
5512 Gasket-Magne to e N 1
17953 Plug-Spark, E, AL, Al 12 +70
23%xb2 Nut-Elastic Stop 5/16-24;, Magneto To Propeller

Shaft Housing 4 10,00
18x114 Dowel-Accessory Shaft To Camshaft 1/4xl 1/4 1 5,40
6x116 Key-Woodruff #2, Magneto Drive Coupling To

Shaft e .84
5x19 Washer-Plain 5/16, Magneto To Housing b 290
3x19  Nut-Hex Jam 1/4-20, Cross Shaft Set Screw gl 4,38
22x14 Wire-,O41 Steel Lacing, Cross Shaft Set Screw 3" 002

XIX
IGNITION WIRES

14x523 Wire Assembly-High Tension 22", #6 Exhaust

#5 Inlet 2 2y
14x524 Wire Assembly-High Tension 29%, #4 Exhaust 18 2,20
14x525 Wire Assembly-High Tension 31", #3 Inlet il 2,20
14x526 Wire Assembly-High Tension 35", #2 Exhaust 1 2,25
14x527 Wire Assembly-High Tension 39", #1 and #6

Inlet, #5 Exhaust 3 2,28
14x52¢ Wire Assembly-High Tension 47", #3 Exhaust,

b Inlet 2 2435

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

19

Model 6A8-215-B&F
To Eng,23500 Incl, .

per
per

per
per
per
per

HQOQAQ aQQa



SPARE PARTS PRICE LIST PAGE 20

Aircooled Motors, Inc, Model 6A%-215-B&F
Syracuse, New York To Eng,23500 Incl,
Effective

March 1, 1947
14x529 Wire Assembly-High Tension 53", #2 Inlet 1 2. k1
14x530 Wire Assembly-High Tension 55", #1 Exhaust il 2. ho

(The above assemblies include one each #1819l
and #11073 terminals)

14499  Clamp-High Tenslon Wire (Bix) '} Lok

11073 Terminal-High Tension Wire (Magneto End) 12 .15

18191 Terminal-High Tension Wire 12 .21
XX

TACHOMETER DRIVE

14834  Drive Assembly-Tachometer 1 11,03
14516 Housing-Tachometer Drive 1 5675
14705 Gear-Tachometer Driven T 2,40
14518 Connector-Drive 1 .ah
17745 Sleeve-Tachometer Drive 3 2,02
10208 Packing-Tachometer Drive 1 .21
19x32  Washer-Shakeproof 1/4 ) Tachometer Housing 2 .78 per C
2x166  Screw-Hex Hd, 1/4-20x1/2) To Propeller Hsg, 2 1,90 per C
14517 Gasket-Tachometer Drive Houslng 1 403
15142 Gasket & Packing Assembly ;N o 1) |

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



SPARE PARTS PRICE LIBT

Alrcooled Motors, Inc, IN NUMERICAL ORDER
Syracuse, XNew York

PART NO,

2x13

ex14g
o

2x1.52
2x166
2x167
2x169
2x171
2x18
2x18
2x187
2x%188
2x196
2x197
2x198
2x1103
2x1105h
2x219
2x222
2x22
2x23
22235

2x238

DESCRIPTION

Screw-Hex Hd, 5/16-18x1l, Timing Case To
Crankcase (Enﬁ: 23028 & up)
8crew-Hex Hd, 1/4-20x5/8,Pipes To Zone

Screw-Hex Hd, 1/4-20x%/4, Cover To Pump &,
Tnlet Pipe To Cover 2 (Eng.23376 & up) b 3,40 per
Serew-Hex Hd, 5/16-18x1 5/8, Relief Valve

Housing To Crankcase (To Eng,23375 I

Screw-Hex Hd, 1/4-20x1/2

Screw-Hex Hd, 5/16-1&x3/l

Screw-Hex Hd, 5/16-18x5/8

Screw-Hex Hd, 5/16-18x1 1/8

Screw-Hex Hd, 5/16-18x7/8

Screw-Hex Hd, 5/16-18x2, Timing Case To
Crankcase

Screw-Hex Hd, 5/16-18xl 7/8, Rocker
Supports

Screw-Hex Hd, 3/8-16x1 1/8, Engine
Mounting Nose Bracket

Screw-Hex Hd, 7/16-1ixl 5/8, Engine
Mounting Bracket

Screw-Hex Hd, 3/&-16x1 5/&, Engine
Mounting Bracket

Serew-Hex Hd, 3/8-16x3 1/16, Fuel Pump
To Propeller Shaft Houslng

Screw-Hex Hd, 5/16-18x2 1/8, Rocker
Supports :

Screw-Hex Hd, 3/8-16x1 3/8, 8tarter To
Crankcase

Screw-Hex Hd, 5/16-2kx1l 1/4, @Generator
To Hinge Bracket 1

Screw-Hex Hd, 1/4-28x1 9/32, Pipes To
Manifold

Screw-Hex Hd, 5/16-24x1

Screw-Hex Hd, 5/16-24xl 9/16, Top Rail

Serew-Hex Hd, 5/16-24x1 11/16
(Eng, 23001 to 23007 Inecl,)

Screw-Hex Hd, 5/16-24x2 1/4, Top Rall &
Gen, Link Bracket (Eng, 23008 & up)

ABOVE PRICES SUBJECT TO CHANGE WITHO

PAGE 21
Model 6A3-215-B&F
To Eng, 23500 Incl,
Effective
March 1, 1947

QTY, PER PRICE
ENGINE  EACH

3,66 per
2,50 per

o o

nel, )% 6.78 per
6 1,90 per
32 3.00 per
7' 3,%3 per
+23 per

2wt Taloper
2L 15,00 per
2 21,30 per
24,00 per

21,30 per

10,90 per

ok 15,60 per
b . 12,00 per
2 12,30 per
12 11,88 per
13 5.70 per
10 6,00 per
b 20,40 per
i 35.30 per

UT NOTICE

a a aca o a a aa a a a a a aaaaaa a aa



SPARE PARTS PRYCE LIBT PAGE 22

Aircooled Motors, Inc,  IN NUMERICAL ORDER - Model 6A8-215-B&F

Syracuse, New York To Eng,23500 Incl,
Effective
March 1, 1947
2x33%3 Screw-Dr, Hex Hd, 5/16-1&x1 1/8 3
2x315 S8crew-Dr, Hex Hd4, 1/4-20x3/4, Cover To

Pump Body (To Eng, 23375 Incl,) h 26,55 per
2x329 Screw-Dr, Hex Hd, 35&-16x1 3/8, Starter

To Crankcase(Eng.23001 to 23007 Inel,) &4 31,45 per
3x19 Nut-Hex Jam 1/4-20,Cross Shaft Set Screw 1 4,38 per
3x210 Nut-Hex Jam 3/8-24, Adjusting Berew

(Eng, 23276 and up) 12 1,70 per
3x214  Nut-Hex Jam 5/16-24%, Adjusting Bcrew . ' :

(Eng., 23001 to 23275 Incl,§ 12 - 2,00 per
3x8L Nut-Castle 5/16-2l4 Crankcase Lower Bolt k4, .

Propeller Shaft To Crankshaft & 12 5:50 per
3x86 Nut-Castle #10-32, Bracket Clamp Screw

(Eng. 23376 and up) : 1 6,00 per
3x93 Nut-Hex 5/16-24, Rocker Bupport

(Eng. 23001 to 23275 Incle 2k 3,70 per
3x94 Nut-Hex 3/8-2k, Propeller Control Cylinder

Studs 2 5,00 per
52 Nut-Hex 10-32, Inlet Pipe Clamp To Brkt, 1 A

x115 Washer-#10 Spring Lock, Nose Plate Dowel

Screw 4 L2 per
5x16 Washer-Plaln 5/16, Gen, AdJustinE Link 2,

0il Pan To Timing Gear Case 1 +50 per
5x19 Washer-Plain 5/16, Magnetos To Propeller _ : y

Housing 4, Gen, to Ad)Justing Link 1 5 «90 per
5x21 Washer-Plain 1/4, Pipes To Manifold 16,

Cover To Pump Body 4 '

(To Eng., 23375 Incl,) 20 .72 per
5x22 Washer-Plain 5/16 90 - .66 per
5x23 Washer-Plain 3/8, Nose Plate To Prop.

Shaft Housing 6 1,30 per
5x25 Washer-Plain #10 "- 5y . - 3,20 per
6x11 Key-Woodruff 1/4x7/8, Orankshaft Gear 2,

Hub To Shaft 2 L 3,72 per
6x13 Key-Woodruff #9, Timing Gear 1 2,52 per
6x16 Key-Woodruff #5, Accessory Drive Shaft

To Camshaft : 1 1,44 per
6x11% Key-Woodruff #212,0i1 Pump Gear To Sharft 2 5.10 per
7x15 Plug-Iron Dr, Bhank, Pipe, 0il Drain. 2 28,56 per
7x32  Plug-1/4 Iron Slotted Headless Pipe 1 10,50 per
7x33 Plug-3/8 Iron Slotted Headless Pipe 5 20465 per
6x116 Key-Woodruff #2,Mag, Dr, Gear To Bhaft 1,

Mag; Dr, Coupling To Shaft 2 R L8l per

ABOVE PRICES SUBJECT T0 CHANGE WITHOUT NOTICE

QA QO O a aa a aa o

Q

aQ aa

a aaaaoaaa aaQ



SPARE PART8 PRICE LIST

Aircooled Motors, Inc, IN NUMERICAL ORDER
8yracuse, New York

7x35

ko
T

gx17

8x112
gx114

gx116
8x118

12x216

12x28
12x35

1oxl42

1oxki7
14x523

1ix52kh
lix525
14x526
1h4x527

14x528

14x529
14x530

18x114

19x14
19x17
19x113
19x32

PAGE 23

Model 6A8-215-B&F

To Eng.23500 Incl,
Effective

March 1, 1947

Plug-3/8 Iron Blotted Headless Plpe,
Crankcase Face

Plug-1/4 Alum, Hex Socket Pipe, Nose Brg,

Plug-3/& Alum, Hex Socket Pipe, Nose Face

Pin-Cotter 3/32x1/2, Breather Tube To
Propeller Housing
Pin-Cotter 3/32x3/4, Connecting Rod Bolts
Pin-Cotter 1/16x1/2, Clamp Screw
(Engine 23376 and up)
Pin-Cotter 1/8x1, 0il Float
Pin-Cottei 1/16x5/8, Lower Crankcase
Bolts ropeller Shaft Bolts
ScreWEDr. Flﬁ,Hg,S}lg—lSXB}S 2
Screw-Fill, Hd, 1/4-28x3/4, Valve Cover
Screw-Flat Hd, #6-32x5/16, Sheave To Hub
(To Engine 23050 Incl,
Screw-Fill, Hd, #10-32x5/8, Baffle To
ProBeller Shaft Housin
Screw-Dr,Fil,Hd, 10-32x1/

Wire Assembly-High Tension 22", #6 Exhaust,

#5 Inlet

Wire Assembly-High Tension 29", #4 Exhaust

Wire Assembly-High Tension 31", #3 Inlet

Wire Assembly-High Tension 35", #2 Exhaust

Wire Assembly-High Tension 39", #1,#6 In-
let, #5 Exhaust

Wire Assembly-High Tension 47", #2 Exhaust

#4 Inlet
Wire Assembly-High Tension 53", #2 Inlet

Wire Assembly-High Tension 55", #1 Exhaust

Dowel-1/Ux1l 1/4, Accessory Shaft To
Camshaft

Washer-Shakeproof Lock 1/4
Washer-Shakeproof Lock 5/16
Washer-Shakeproof Lock 3/8
Washer-Shakeproof Lock 1/4

ABOVE PRICES SUBJECT TO CHANGE WITHOUT

e

A

NOTICE

27,00 per
26,00 per

L3.00 per

.24 per
« 30 per

1,00 per
U2 per

. +l2 Per
14,00 per

1,14 per

L
=
N

per

per
per

0a~J
®

e

nnn = 0208
(&l@)

PN N PRI
° © o 0 o
K U100 oW

o ©
gt = na
N =1

5

per

°

(-]
ul
=

per
+D0. per
1,30 per
- (3 per

aaa

Qo QO o aa aa

aaaqQa



SPARE PARTS PRICE LIST PAGE 24

Aircooled Motors, Inc, IN NUMERICAL ORDER Model 6A8-215-B&F
Syracuse, New York To Eng, 23500 Incl,
; Effective

March 1, 1947

23x11  Palnut-3/8-24, Control Oylinder Btuds 2 .90 per
53x61 Nut-Elastic Stop 1/4-28, Pipes To Manifold 16 6,60 per
23x62 Nut-Elastic 8top 5/16-2& 80 10,00 per
o3x6l4 Nut-Elastic 8top 7/16-20, Crankshaft Bear-

ing Stud 2, Oylinder & Main Bearing W& 50 14,00 per
23x65 Nut-Elastic SBtop #10-32, Baffle To Prop,

Shaft Hous ing 4 5.88 per
25x12 Screw-Parker Kalon #$4-3/16, Neme Plate 4 .84 per
2dx742 Seal-011, Nose Plate ; 3,36
2¢x%3 Dowel-0il Pump 1/Ux3/4 1 13.80 per
2#x&17 Dowel-Thrust Washer 5/32x5/16 3 21,00 per
28x&32 Dowel-Cover To Body 1/8x3/8

. (Englne 23376 and up) 2 30,00 per
28xdg4gd Dowel-Mounting Bracket 2, Propeller Shaft

Housing 2, 5/16x7/8 - 21,00 per
32x14  Wire-,041 Bteel Lacing .02 per
b512 Gasket-Magneto 2 o
5513 Tube-Breather, Rlgld . 1,00
7415 Washer-0il Level Gauge 1 .03
10091 Gasket-0il Pump Pipe (Eng, 23376 and up) 1 .02
10208 Packing-Tachometer Drive ‘ 1 021
10239 Plug-01l Draln 1 «23
10508 Cap-0il Filler 3 .56
10997 Spring-0il Pump Rellef Valve

(To Engine 23375 Incl.) 1 .10
11047 Magneto-Elsemann LA-6, Even Side 1 70,00
1167 Terminal-High Tension Wire, Magneto End 12 15
1120 Spacer-Nose Plate Stud 6 .og
12201 Nut-Connecting Rod Bolt 12 5
12433  Connector-0il, Propeller Shaft Housing

And 0il Pump 2 ,12
12686  Elbow-Fuel Pump Inlet 2 Tha
12707 Gasket-0il Temperature Hole Plug 1l .02
13432  Washer-Fan Bolt 1/16 16 .03
13538 Dowel-Crankcase, Upper 2 013
13539 Dowel-Crankshaft Bearing Stud 8, Englne

Mounting Bracket 2 ’ 19 015
13540 Washer-Valve Spring Bottom, Cupped 12 .10
13541 Washer-Valve Spring Bot tom, 1/2 Shim As Req, .01
13542 Washer-Valve Spring Bottom, 1/32 Shim As Req, .01

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

Qa aQ aaaQ

Q a aaQ



SPARE PARTS PRICE LIST PAGE 25

Aircooled Motors, Inc, IN NUMERICAL ORDER Model 6A8-215-BgF

Syracuse, New York

13547
13548
13563
13579
13605
13607
13608
13625
13641
13800
13201
13802
13803
13805
13976

14039
14122

14187
14203
14209

14231
1h2hg
14h50
14462
14463
14465
14471
1hh7o
14475
1l g7
1ol
14504
14505
14510
14511
14512

To Eng,23500 Incl,
Effective
March 1, 1947

Spring-Inner Valve 12 1,44
Spring-Outer Valve 12 1,10
Washer-Valve Spring, Upper 12 A
Circlet-Valve Lifter Rod Guide 12 «03
Bolt-Crankcase Lower ' L .23
Washer-Valve Rocker Support Lock, Center 6 .03
Washer-Valve Rocker Support Lock, Outer 12 003
Bushing-Connecting Rod, Upper 6 038
Packing-Valve Lifter Rod Tube P28 o1l
Bolt-Fan 1 7/&" ‘ As Req, 20
Bolt-Fan, 2" for Balancing As Req, ,22
Bolt-Fan, 2 1/8" for Balancing As Req, .23
Washer-Fan Bolt, Balancing ,025 As Req, 03
Washer-Fan Bolt, 1/8" Thick As Req. .03
Bushing-3/8x1/4 Reducer, Fuel Pump AN-912-2D 2 .60
Seal-0il Cooler 2 0 28
Rocker Assembly-Inlet Valve

(Engine 23001 to 23275 Inecl,) 6 5,10
Valve-Exhaust, ,4350 Stem Diameter Between)Eng,

Valve Head and Locking Groove)23001 to 23057 6 13,75
Support-Valve Rocker, Outer

(Engine 23001 to 23275 Incl,) 12 - 80

Screw-Valve Rocker Adjusting

(Engine 23001 to 23275 Inecl,) 12 «90
Manifold-Inlet 2 14,34
Screw-Cylinder Liner Lock =2 a3
Piston-7:1 C,.R, 6 6.90
Ring-Piston, 2nd Groove 6 65
Ring-Piston, 3rd Groove 6 1,05
Pan-011 ! 13,50
Pin-Piston 6 6.50
Body-0il Pump (To Engine 23375 Incl,) % 11,60
Ring-Piston, Top Groove : 6 .65
Bolt-Propeller Shaft g ¢ 30
Plug-Piston Pin 0z o2
Spacer-Fan Bolt & .09
Bushing-Fan Bolt 16 i
Gear-Magneto Drive 1 6,48
Gear-Magneto Drive Shaft 7 6.4
Coupling-Magneto Drive 2 3 2

ABOVE PRICES SUBJECT TO CHANGE WI THOUT NOTICE



SPARE PARTS PRICE LIST PAGE 26

Aircooled Motors, Inc, IN NUMERICAL ORDER Model 6A%-215-B&F
Syracuse, New York To Eng,23500 Incl,
Effective
March 1, 1947

14606  Washer-Propeller Housing Cross Shaft Thrust 1 Ju9g
14515 Gear-Tachometer Drive Bevel ' 1 2,36
14516 Housing-Tachometer Drive 1 5¢ 75
14517 Gasket-Tachometer Drive Housing 1l .OE
14518 Connector-Tachometer Drive 1 o8
14519 Bracket-Engine Mounting, Propeller Shaft Hsg, 1 4,62
14526 Zone-Distributing 1 13,38
14527 Pipe-Distributing Zone 2 020
14523 Gauge Assembly-0il Level Eng, 1 g,oo
145 Mo tor-8tarting (Delco) ) 28 23001 1 50,00
14547 Housing-8tarter Drive 0 qat.d 59,66
14601 Bolt-Starter Gear Hub To Crank- 23007 y

ghaft 6,S8tarting Motor To Bracket 4) Incly 10 4Ly
14609  Gear-Camshaft (Engine 23109 and up) 1 15,30
14620 Washer-Starter Gear Hub Lock 1 .07
14621 Bracket-Engine Mounting, Fan End, 044 Side 1 b gk
14622 Bracket- Engine Mounting,Fan End, Even 8ide 1 L, &l
14625 Rod Assembly-Valve Lifter, Used With 14818

Camshaft and Forged Valve Rockers

(To Engine 23108 Incl,) 12 2,10
14627 Packing-Inlet Manifold 6 47
14628 Flange-Inlet Manifold 6 .66
14641  Screw-Propeller Housing Cross Shaft Set 1 .08
14650 Rod Assembly-Valve Lifter, Used With 1lgh3 :

Camshaft and Stamped Valve Rockers
‘ (Engine 23276 and up) 12 1,75
14652 Valve-Inlet 6 2,12
14653 Valve—Exhaust(En%jﬁ? 23058 and up) 6 L,83
14660 Magneto-Eisemann 6, 0da Side ‘! 70,00
14667 Key-Valve Spring Washer ok .03
14668 Rocker Assembly-Exhaust Valve

(Engine 23276 and up) : 6 1,
14670 Case-Timing Gear Ing 1
14672 Support-Valve Rocker, Center

(Engine 23001 to 23275 Incl,) _ 6 J78
14673  Support-Valve Rocker, Outer (Eng, 23276 & up) 12 .88
14686 Gear-Crankshaft 1 11,25
14687 Hose-Equalizer Pipe 1 1,15
14688 Gasket-01l Filler Cap 1 .08
14689 Bracket-Starter Support |

(Englne 23001 to 23007 Incl,) 1 090

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



SPARE PARTS PRICE LIS? PAGE 27

Aircooled Motors, Inc, IN NUMERICAL CRDER Model 6A8-215-B&F
8yracuse, New York To Eng,23500 Incl,
: Effective
March 1, 1947

14691  Tube-0il Level 3 Engine 23008 1 .27
14692  Gauge-0il Level and up 1 3,61
14700 Gasket-Propeller Shaft Housing 1l ,32
14701 Gasket-Fuel Pump 2 +0
14702 Gasket-Carburetor 1 <07
14705 Gear-Tachometer Drive Bevel 1 2,40
14707 Gasket-Nose Plate (To Engine 23280 Incl,) 1 .16
14708 Seal-Timing Case Crankshaft Oil : 2 176
14712 Bracket-011 Inlet Pipe 1 «66
14718 Gasket-Inlet Manifold Pipe 6 .08
1471 Plug-Crankshaft 1 018
1472 Gasket-Valve Cover 6 025
14730 Bolt-Connecting Rod | 12 1,50
14732  Plunger-0il Pump Rellef Valve gTo Engine 1 1,14
1473 Housing-Relief Valve 23375 Incl, 1 7,70
1473 Gasket-Relief Valve Housing 1 .06
14738  Carburetor-Marvel #10-3007 1 169,00
147 Nut-Exhaust Stud 12 406
14787 Cover-Valve 6 .90
14797 Bushing-Crankshaft z 1,06
14798 Shaft-Propeller ql 85,00
14799 Rocker Assembly-Exhaust Valve

(Engine 23001 to 23275 Incl,) 6 5014
1480 Rocker Assembly-Inlet Valve (Eng, 23276 & up) 6 1,50
1480 Spring-0il Cooler Relief Valve 1 .30
14805 Bushing-Connec¢ting Rod, Lower 12 .91
14813 Hub-Starter Gear 1l 0.52
14815  Gear Assembly-Starter 1 65
14821  Support-Valve Rocker, Center

(Engine 23276 and up) 6 .86
14824  Clamp-Equalizer Pipe Hose 2 027
14826  Absorber-Magneto Drive Shock 2 s87
14830 Baffle-Propeller Shaft Housing 7l 3,00
14833 Slinger-Crankshaft Oil 1 32
1483 Drive Assembly-Tachometer 1 11,03
14835 Adapter-Thermometer Gauge 1 1,23
148&9 Bushing-Propeller Housing Cross Shaft 1l 1,06
14842  Generator-E, A,Le GGS-4801A E08686 1 30400

ABOVE PRICES SUBJECT TO CHANGE *ITHOUT NOTICE



SPARE PARTS PRICE LIST PAGE 28

Aircooled Motors, Inc, IN NUMERICAL ORDER Model 6A8-215-B&F

Syracuse, New York To Eng.23500 Incl,
Effectlive

14847

March 1, 1947

Spacer-Magneto Coupling as listed below: 2
_No, Width
lhghy - I .1150
14847 - II 1250
lughy - III «1350
14ghy - IV 1450
14847 -V . 1550
148y - VI .1650
14847 - VII +1L 750
Tube-Exhaust Port 6

Drive-Starter Bendix (Eng.23008 to 23077 Inel,) 1
Bushing-Starter Drive Houslng 1l
Shaft-Starter Drive (Eng.23008& to 23077 Inel,) 1
Bracket-Starfer Mounting,

(Engine 23001 to 23007 Inel, ) 1
Regulator-Voltage E, A,L. VRX 4LOlA EO &722 1
Houslng-Starter Drive (Eng,23008 to 23077 Inel,)l
Washer-Lock, Valve Rocker Support, Outer 3
Pump-Fuel AC, Even Side
Pump-Fuel AC, 044 Slde
Screw-Fuel Pump Drain (Eng,23001 to 23050 Incl.)
Belt-Generator 36"

Link-Generator Adjusting

Clamp-High Tension Wire (Six)

Pointer-Timing Mark %Eng.E}OOl to 23007 Incl,)
Pointer-Timing Mark (Eng,23008 and up)

HEEHEFEPD

Rod Assembly-Connecting
Gear-Camshaft (Eng,23001 to 23108 Inecl,)
Spacer-Timing Gear Case

(Engine 23001 to 23007 Incl,)
Bracket-Generator Hinge
Sheave-Generator Drive
Pin Assembly-Valve Rocker
Bracket-Generator Link Mountlng
Housing Assembly-Propeller Shaft
Fan And Starter Gear Assembly
Camshaft Assembly '
Clip-0il Inlet Float
Tube Assembly-Valve Lifter Rod

[
NMHNE HOo\

=
Yl ol

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

.69

277
8,00
M2
15,10

3785
10,00
42 68

.06
21,43
21,83

«90
4,95

o2k



SPARE PARTS PRICE LIST PAGE 29

Aircooled Motors, Inc, IN NUMERICAL ORDER Model 6A&-215-B&F
Syracuse, New York To Eng.23500 Incl,
Effective
March 1, 1947

15025 Gear-0il Pump Shaft 1 L, 77
15027 Gasket-Propeller Shaft Housing Connector il .06
15046 switch-Solenoid Starting E, A.L, SST-40014,

Used With 14916 Starter Only 1 4,38
15054 Washer-Crankshaft Thrust 4 1.28
15062 Plpe Assembly-Manifold Equalizer, 044 Side g ! 4,27
15064 Pipe Assembly-Manifold Equalizer, Even Side 1 y 27
15070 Plate-0il Pan Flange 1 2,40
15091 B8Shaft-0il Pump Drive ) 1 1,32
15092 Shaft-0il Pump Stationary ) . 1 )
15093 Gear-0il Pump Drive ) Engine 1 5.10
15094 Gear-0il Pump Driven ) No, 2 1,10
15098 Cover Assembly-0il Pump ) 23376 1 7.55
15100 Pump Assembly-0il ) and s 18,00
15104 Plunger-0il Pump Relief Valve up 1l 1,00
15105 Spring-0il Pump Relief Valve I ol
15106 Nut-0il Pump Relief Valve Spring X% 1,08
15107 Housing-Relief Valve, By-Pass Plate ) 1 7.30
15109 Pipe Assembly-0il Pump Inlet ) 3 3,90
15111 Crankcase Assembly X 250,00
15112 Crankshaft Assembly 1 125,00
15114 Washer-Relief Valve Nut Lock (Eng, 2 376 & up : .o15
15114 Washer-Temperature Plug Hole Eng.23437 & up 1 o
15122 Plate-0il Pump Shaft (Eng, 23376 & up) 1 ok
15123 Spring-Nose Plate Dowel 4 oI
15124 Screw-Nose Plate Dowel Spring 4 .63
15125 Bearing-Propeller Shaft 18 28,15
15126 Sleeve-Propeller Shaft 0il Seal 1 g,28
15128 Dowel-Nose Plate, Threaded L «36
15133 Plate Assembly-Propeller Shaft Nose i 21,00
15142 Gasket & Packing Assembly 1l h Ly g |
15143 Lifter-Valve 12 2.7
15150 Plate-Timing Gear Case Flange i (8
15152 Body-0il Pump (Engine 23376 and up) 1 7.15
15153 Packing-Nose Plate Ring 1 )
15157 Pin-Cylinder Liner Lock 12 02
15159 Motor-Starting E, A.L., MCJ-4002 1 60,00
15160 Liner-Cylinder 6 7. 41
15163 Packing-Nose Plate Dowel Ring & Main Brg, Stud 12 « 30
15166 Rod Assembly-Valve Lifter, Used With 14943 Cam- 12 2,00

shaft & Forged Rockers (Eng,23109 to 23275 Inecl, )
15169 Washer-Lock, Oil Inlet Pipe To Cover 2 P [+ §
15170 Washer-Lock, 0il Pump To Crankcase 2 09
15171 Washer-Lock, Brkt, To C'case 2, Gen, to Link &

Hinge Brkt, To C'case 3 5 .09

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



SPARE PARTS PRICE LIST PAGE 30
Aircooled Motors, Inc, IN NUMERICAL ORDER Model 6A8-215-B&F
Syracuse, New York . To Eng.23500 Incl,
Efifective
March 1, 1947

15172 Screw-0il Inlet Pipe Clamp 1 % &
15175 Washer-Lock, Engine Mounting Bracket To C'case L « 3
15176 Washer-Lock, Engine Mounting Bracket To C'case L .03
15185 Spacer-Starting Motor Insulating (Short) 3 < X7
15186 Spacer-Starting Motor Insulating (Long) 1 .21
15196 Gasket-Timing Gear Case X U8
15197 Gasket-0il Pan 1 .26
15198 slinger-Propeller Shaft 0il 1 T
15199 Cylinder Assembly (Eng. 23001 to 23057 Incl,) 6 75.00
15202 Elbow-Starting Motor Blast 31 d., 35
15209 Cylinder Assembly 6 .00
15218 Insert-Inlet Valve Seat 6 .20
15219 Insert-Exhaust Valve Seat 6 3.15
15234 Clamp-0il Pipe Inlet 1 I
15238 Cooler Assembly-0il 1 34,98
15245 Ring-Cross-Over Header 011l Seal 1l
15282 Screen-0il Inlet 1 1,56
15297 Spring-0il Filler Cap 5L
15298 Hook-0il Filler Cap 1
17024 switch-Assembly-Solenold 1. 3,50
17475 Insert-Spark Plug Hellicoll 12 .90
17590 Gear-0il Pump Driven (To Eng. 23375 Incl,) 1 1,14
17654 Screw-Valve Rocker Adj. (Eng. 23276 & up) 12 .50
17670 Washer-Cyl, & Maln Brg. Lg, G'case Brg., Stud 2 50 .03
17729 Ring-Cyl., Seal, Use With Straight Liner 6 .30
17731 Nut-01l Pump Relief V1v,Spring(To Eng.23375 Incl.) 1l 1)
17734+ Shaft-0il Pump Drive (To Eng. 23375 Incl, L i Py 5 2
17735 Shaft-0il Pump Stationary (To Eng, 23375 Incl,) 1 JUL
17736 Gear-0il Pump Drive To Eng. 23375 Inel,) 1 3,22
17745 Sleeve-Tachometer Drive i 2,02
17778 Bolt-Starter Gear To Hub g 20
17925 Washer-Rellef Valve Nut,0il Cooler 1,01l Pump 1l

(To Engine 23375 Incl,) 2 .09
17932 Ball-0il Cooler Relief Valve 1l o[
17953 Plug-Spark, E. A.L, A-L 12 .70
1%04%& Ring-Cylinder Seal, Use With Shouldered Liner 6 <30
18191 Terminal-High Tenslon Wire 12 - 2
14277 Washer-Lock, Oil Pump Cover(Eng.23376 & up) 2 .12
18536 Plug-Crankcase Temperature Hole

%Engine 23437 and up) 1 .56

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



Alrcooled Motors, Inc,

Syracuse, New York

STANDARD 0/S - U/S

PART NO,

Part No,

10191

311159

13392

13410

13525

14075

14476

14489

101914£,003
10191£,006
10191£,009

111394,003
11128%.006

11139#,009

133924,003
133924£,0006

133924.009

134104,00
1%410#,002
134104,.009

135254,003
135254,006
135254£,009

140754£.00
1&0%2#,00%
140754,009

14476£,003
1#4;6;0006
14L76£,009

14489£,003
14489/ ,006
14489/,009

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE

SPARE PARTS PRICE LIST

OVERSIZE & UNDERSIZE

DESCRIPTION

Stud-Exhaust Tube
Stud-Exhaust Tube
Stud-Exhaust Tube
Stud=-Exhaust Tube

Stud-Mag, 4, Carb,
Stud-Mag, 4, Carb,
Stud-Mag, 4, Carb,

Stud-Mag, 4, Carb,

=

Stud-Crankshaft Bearing
Stud-Crankshaft Bearing
Stud-Crankshaft Bearing
Stud-Crankshaft Bearing

Stud-Inlet Manifold
Stud-Inlet Manifold
Stud-Inlet Manifold
Stud-Inlet Manifold

Stud-Prop.
Stud-Prop,
Stud-Prop.

Shaft Housing
Shaft Housing
Shaft Housing

Stud-Prop, Shaft Housing

Stud-Inlet Manifold
Stud-Inlet Manifold
Stud-Inlet Manifold
Stud-Inlet Manifold

Stud-Crankshaft Bearing
Stud-Crankshaft Bearing
Stud-Crankshaft Bearing
Stud-Crankshaft Bearing

Stud-Cylinder Hold-down
Stud-Cylinder Hold-down
Stud-Cylinder Hold-down
Stud-Cylinder Hold-down

_ PAGE 31
Model 6A&-215-B&F
To Eng,23500 Incl,
Effective
March 1, 1947

PRICE
0/8 U/S EACH
.00 i
%,oog .6%
#£.,009 .66
£,00 . 54
#£,006 ,29
£,009 .83
£,003 oL 62
£.006 3,33
£.009 3.99
#£.00 AT
x.oog ogo
£.009 1,08
.60 .76
4,006 057
#.009 i (5
£.00 .65
;,002 .83
#.009 ~S
£,003 3.5
#,006 2012
£,009 el
#.00 e
#ooog 1,04
#£.009 Tt 25



SPARE PARTS PRICE LIST

PAGE 32
OVERSIZE & UNDERSIZE

Model 6AS»215-B8F
To Eng,23500 Incl,
Effective

Aircooled Motors, Inc,
Syracuse, New York

March 1, 1947

13621 130174.001 Guide- Inlet Valve ) £.001 gy .
13621 130184.002 Guide-Inlet Valve ) Engine #.002 .8
13621 130194,005 Guide-Inlet Valve g 22001 4,005 e
(o}

13622 130204,001 Guide-Exhaust Valve) 23057 #.001 .98
13622 130214,002 Guide-Exhaust Valveg Incl, £,002 995
13622 130224£,005 Guide-Exhaust Valve 4,005 1,28
14471 15044/,001 Pin-Pilston £.001 6.14
14471 15045£,002 Pin-Piston #,002 6.37
14618 Stud-Prop. Shaft Housing

14618£,003 Stud-Prop., Shaft Housing #£.003 .82

146184,006 Stud-Prop, Shaft Housing £.0006 1,04

14618£,009 Stud-Prop. Shaft Housing £,009 1.25
14706 Stud-Nose Plate

147064,003 Stud-Nose Plate £.,003 90

14706£,006 Stud-Nose Plate £.,006 1,14

147064£,009 Stud-Nose Plate #,009 1,37
14797 15078-,010 Bushing-Crankshaft -,010 1,68
14797 15079-,020 Bushing-Crankshaft -.020 2,14
14405 15042-,010 Bushing-Connecting Rod, Lower -,010 1,08
14805 15043-,020 Bushing-Connecting Rod, Lower -.,020 1,24
15131 Stud-Prop, Control Cylinder

15131£,003 Stud-Prop, Control Cylinder £,003 T

151314£,006 Stud-Prop. Control Cylinder #.006 e

151314,009 Stud-Prop., Control Cylinder £,009 &7
15208 15271£.001 Guide-Valve ) Engine #£.001 1.35
15208 152724£,002 Guide-Valve 3 23058 #.002 1,50
15208 15273£,005 Guide-Valve ) & up #,005 1,65
15218 15251£,001 Insert-Inlet Valve Seat £,001 L, o5
15214 152524,002 Insert-Inlet Valve Seat #£.002 L. 20
15218 15205£,005 Insert-Inlet Valve Seat £.005 L, 35
15218 15253£,010 Insert-Inlet Valve Seat £.010 4,50
15219 152544,001 1Insert-Exhaust Valve Seat #£.001 3,00
15219 15255£,002 Insert-Exhaust Valve Seat 4,002 3,15
15219 15206£,005 Insert-Exhaust Valve Seat #£.,005 3,20
15219 152564£,010 Insert-Exhaust Valve Seat #£.010 3,45

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



Aircooled Motors, Inc, SPARE PARTS PRICE LIST PAGE 33
Syracuse, New York OVERSIZE & UNDERSIZE Model 6A8-215-B&F
To Eng.23500 Incl.
Effective
March 1, 1947

17667 8tud-Valve Rocker Support
176674.,003 Stud-Valve Rocker Support £,003 .67
176674£.,006 Stud-Valve Rocker Support £,006 -85
176674.009 Stud-Valve Rocker Support #£,009 1,03
14171 Stud-Timing Gear Case
181714,003 Stud-Timing Gear Case £,003 .66
18171/,006 Stud-Timing Gear Case #.006 . 80
18171£,009 Stud-Timing Gear Case #£.009 .95

ABOVE PRICES SUBJECT TO CHANGE WITHOUT NOTICE



LS |

L g8

78717 § "003
.f l\'Oba
1X: 00
eeAX® 00

. IRT lr\‘ooa

.r:,.

.
5

-;‘ N w et

BIq- LUy UR em Quee
Reng-Lroyus gewn. avu

Beng-gymyul
| BeAg-ITWIVE. Gou,

HEAG-AYTAS mm.
- Reng-AvTAS HOOK ek |
- BENQ-LA9TAG HOGKER

e
am—;mu ¥POESL anhbw.c




Aircooled Motors, Inc,

Syracuse, New York

PART NO,

H3-507
H6-767
H6-980
H6-981
H6-982
H9-692
H13:847
Hi4%-199
H14-718
H1li-784
H1L4-785
H17-183
H1&-613
H19-922
H20-558
H20-685
H21-032
H21-163
H21-U4&7.
H21-U492
H21-528
He2-577
Hee-615
H22-65a
H22-871
H22-936
H22-981
H23-659
H23-590
H23-695
H23-696
H23-69
H23-72
He3-7ej
H23~-755
H23-810
H23-816
H23-233
H23-8%4

Page No, 1

SPARE PARTS PRICE LIST

Effective:
June 2, 1947

Magneto - Eisemann Model LA-6

Aircooled Motors Part #11047 and #14660

Component Parts List

DESCRIPTION

Bearing -~ Ball - Magneto
Washer Lock - Magneto
Washer - Speclal

Washer - Special

Washer - Specilal

Washer - Special

Washer Lock

Washer Lock

Screw - Magneto

Washer - Speclal

Washer - Specilal

Screw

Washer - Special

0il Slinger Assembly
Screw

Cover - Ventilation
Screw #10-3%2 Magneto
Screw #10-32

Washer Lock

Screw - Magneto

Screw #10-32

Pin -~ Magneto

Washer Lock

Washer - Plain - Magneto
Washer - Plain - Magneto
Nut - Special

Seal - 011

Screw #8-3%2 - Cover

Cam Magneto

Nut

Nut - Magneto

Spacer - Condenser Screw
Key -~ Woodruff

Bearing - Distributor
Standard Impulse Starter
Pin - Catch - Magneto
Spring - Impulse Starter
Washer - Thrust

Bushing- Driving Gear

6,00%
° 30*
Lbo*
. SO%
Zow

Continued on Pg, 2



Alrcooled Motors, Inc,
Syracuse, New York

H24-105
Ho4-113
Hol-151
Hok-227
H2k-228
Ho4-.292
Hol-g924
H2U-986
H26-077
H26- 422
H26-L434
Ho6-U38
H26_452
H26-L5

H26-458
Ho6-744
H26-795
H26-796
H26-%25
H2§-835
H26-8L5
H26-855
H26-92

H26-93

H26_96Z
H26-96

H26--965
H27-107
327-136
Ho7-1h9
He7-525
H27-530
He7-537
H27-585
H27-679
Ho7-871

MAGNETO #14660

H27-698

Page 2

Model LA-6

Part #11047
And #1U4660
Rotor Assembly Distributor 3,60%
Gear - Pinion - Magneto 1.20%
Rotor Assembly With Ball Bearings 10.00%*
Washer Lock .0
Pin - Cotter - Magneto LO5%
Plate- Ventilation . 1O%
Condenser Assembly 1,80%
Washer Plain . Ob%
Plate Assembly - Cable Magneto 1,50%
Cover Assembly - Distributor 1,.50%
Screw LOh*
Adapter Com, Assembly 13,80%
End Plate With Bearing 7.80%
End Plate Less Distributor Rotor 20, ko
End Plate Assembly 2k, oo%
Cable Terminal Tube . 10%
Impulse Starter Assembly 6,00%
Cup - Impulse Starter 2. 70%
Winding 7.20%
Clamp Winding . 20%
Drive Screw - Name Plate ! .O5%
Contact Assembly - Plate Distributor « 1O%
Ring - Snap - Magneto Q5%
Stud - Eccentric - Magneto . 60%
Gasket - Distributor Cover « JO%
Gasket . 30%
Gasket . 36%
Name Plate . 50%
Brush Assembly L10%
Breaker Assembly 8, 50%
Terminal Assembly - Ground 1.50%
Digtributor Plate _ L, go#
Main Housing With Ball Bearings 12,00%
Adapter - Ground Connection o 80%
Terminal - Ground Less Connector Adapter . 5%
Plain Washer <0OH*

DIFFERS FROM #11047 ONLY IN THE FOLLOWING PART:

Impulse Starter Assembly

6,00%



Aircooled Motors, Inc, » Effective
Syracuse, New York SPARE PARTS PRICE LIST March 1, 1947

CARBURETOR - MARVEL-SCHEBLER MA-4-5
AIRCOOLED MOTORS, INC, PART NO, 14738

. COMPONENT PARTS LIST

30-629 Float And Lever Assembly 2,85 1
32-35 Shaft-Float Lever SASLAN]
26-539 Pump-Inlet Check Valve Assembly JE5% 1
42: 87 Idle-Adjusting Needle Assembly 1,65 1
Packing-Throttle Shaft JO5W .2
46-496 Venturi-Main 2.,25% 1
46-497 Venturi-Primary il SesEk )
49212 Jet-Power : |
b5=-255 Retainer-Throttle Shaft Packing o IEWL (2
60-390 Bushing-Throttle Shaft L50*® 2
62-56 Pin-Spring Seat Locating L05% 1
66-14 Lock-Wire Drain Plug J05% 1
66-18 Lock-Wire, Mixture Control Valve Lever J05% 1
66-20 Lock-Wire,Air Metering Pin Jet Plug 1,Pressure
Take-off 2 05 5
78-1 Washer-Pump Idle Lever JO5% L1
7&-9 Washer-1/4* Lock (Cover Screw) 05% 6
78-5 Washer-#10 Lock (Bowl Vent Strainer Screen Hsg,) .05% 2
78-121 Washer—-Speclal (Bowl Vent Strainer Screen Hsg.§ JO5N 7LD
78-184  Washer-Mixture Metering Valve Head J05% 2
78-356  Washer-Mixture Metering Valve Hd,(Horshoe) LO5% 1
78-357 Washer-Special Lock (Mixture Control Lever) LOBRA G
78-371  Washer-Special Lock (Bowl Cover) O05% 6
78-374% Washer-Special Lock (Idle Needle Plate) B it
78-375 Washer-Special Lock (Pump Idler Lever Screw) +O5ER
82-9 Cot ter-Bowl Cover Screw O5% 6
g2-11 Cotter-Float Shaft 4
95-63 Screen-Bowl Vent Strainer J15% 1
95-506 Fuel-Inlet Strainer Screen Assembly .95% 1
110-173 Flange-Bowl Vent Stralner Screen Housing e20® a'®
136-62  Bracket-Float o 159N,
155-238 Lever-Mixture Control + 95 ¥4 =T
155-560 Pump Lever Assembly 1,50% 1
221-79 Housing-Bowl Vent Strainer Screen . 20 %
227-10&1 Throttle Body & Bowl Cover Assembly 54,25 1
227-1082 Throttle Body & Boyl Cover Assembly Complete 1
229-54% Idle Tube Assembly <66 '3
233-556 Float-Valve Seat & Gasket Assembly 1,508 )
242-505 Mixture Metering Valve Assembly . R L3
286-733 Package Repair Kit 1l



Aircooled Motors, Inc,
Syracuse, New York -

PART NO,

10-3037
12-209
13-853
12_187
¥5.126
15-460
15-493

15-A1
15-A1

15-A15
15-A16
15-A17
15-A21
15-422
15-423
15-427
15-A28
15-Alg
15-A16
16-A28
16-430
16-A31
12—A32
16-4A39
16-Aﬁo
16-Al2
16-Al4g
16-A56
16-62

2428

2l-351
24 _Lgo
24-A30
2Lh-A33
2U-A39
29-113

PAGE 1

SPARE PARTS PRICE LIST
CARBURETOR - MARVEL-SCHEBLER MA-U-5
ATRCOOLED MOTORS, INC, PART NO, 14738

COMPONENT PABTS LIST

Effective
March 1, 1947

LIST No,
PART NAME PRICE REQ,

Carburetor Body & Bowl Assembly 36,37% 1
Throttle Lever & Screw Assembly 1, 45% 1l
Throttle Shaft Assembly 2.,95% .ol
Fly-Throttle o JORE LGB
Screw-#10-32x15/16 Hex Hd,, Throttle Adj. 158508
Screw-#8-32x3/8 Flat Fill, Hd.,Idle Adj, Needle ,15% 3
Screw-#10-24x5/8 Flat Fill, Hd.,Throttle Lever

Clamp -+ LOBR.SA
Screw-#8-32 Special (Mixture Control Lever) +15%1 .52
Screw-#10-24 Hex Hd, (Bowl Vent Strainer Hsg.,

Retalner Screw) .05%* 2
Screw-#10-32 Special Set-Pump Lever Lock PN Z0s AR
Screw-Pump Idler Lever R
Screw-1/4-28x7/8 Special-Bowl Cover 20% 6
Screw-#4-40x1/4 R4, Hd, Float Bracket L05% 2
Screw-#8-32 Special Channel Plug <AO%7r 0l
Screw-#8-32x3/8 French Hd, Throttle Fly 05 2
Screw-Pump Discharge Check Valve Retaining o 2O% 1
Screw-#4 Drive 05% 2
Screw-1/4-20 Special Ratchet Plug - OF%F ni¥
Gasket-Bowl Vent Housing Wol-1 S §
Gasket-Mixture Metering Valve Head +O5%r wd
Gasket-Nozzle <O5%0 el
Gasket-Throttle Body To Bowl +15%r el
Gasket-Float Valve Seat 058G Ak
Gasket-Idle Adjusting Needle Retailner 0% 1
Gasket-Pump Idler Lever +O5% 1
Gasket-Power Jet oLt 1
Gasket-8afety Washer, Fuel Inlet 1, Strainer 1 i Kol ) 2
Gasket-Air Metering Pin Jet Plug JO5® 1
Gasket Assortment oo, 152
Spring-Pump Leather Expanding 1A5% (<
Spring-Pump Follow-up Ags . vuld
Spring-Mixture Metering Valve Head A58 0510
Spring-Air Metering Pin Return JLO®.FFR
Spring-Throttle Opening +158&. 4P
Spring-Throttle Adjusting Screw o LO% 1
Clip-Venturli Retainer . 1O® o)

Continued on PAGE?2





